. @YAMAHA
. YX600S/SC

ASSEMBLY MANUAL

LIT-11666-05-06 1UJ-28107-10



SYMBOLS USED IN ASSEMBLY MANUAL

In order to simplify descriptions in assembly manuals, the following symbols are used:

— :Coat with a |ow-temperature
e A B C|D E
lithium soap base grease.
@\ : Tighten to 10 Nm. : = =] Speserl
10 (10 Nm = 1.0 m+-kg = 7.2 ft-1b)
: Front ward of the motorcycle. A: Ref No. (indicating the order or opera-
‘ tions.)
— T :Provide a clearance. B: Part name
uf C: Quantity of parts per motorcycle.
A Install so that the arrow mark faces D: Place where parts are held.
upward. _ V: Stored in vinyl bag.
i : Apply a motor oil. C: Stored in carton box.
| S: Fixed inside the crate and/or con-
: Made of rubber or plastics. tained in the styrofoam tray {(upper
or lower).

: Temporarily installed or secured.
E: Size or material of parts.
d/D: Diameter of part.
¢: Length of part.

) o] 10) « 16D T
e E

[

ex.5(0.2)=5mm (0.2 in)

Y X600S/SC
ASSEMBLY MANUAL

© 1985 by Yamaha Motor Corporation, U.S.A.
1st Edition, NOVEMBER 1985
All rights reserved. Any reprinting or
unauthorized use without the written permission
of Yamaha Motor Corporation, U.S.A.,
is expressly prohibited.
Printed in U.S.A.
P/N LIT-11666-05-06




FOREWORD

This Assembly Manual contains the information required to reassembly of the Yamaha motor-
cycles correctly prior to delivery to the customer. Since some external parts of the motorcycle
have been removed at the Yamaha factory for convenience of packing, assembly by the Yamaha

dealer is required. It should be noted that the reassembled motorcycle should be thoroughly
cleaned, inspected, and adjusted prior to delivery to the purchaser.

NOTICE

When this model may require improvements, the service specifications may be subject to change
in the future. If any change is introduced into the specifications or assembly procedures, Yamaha
dealers will be notified through technical service information to be published by Yamaha.

CONCERNING CARTE DAMAGE:

Follow the instructions in the Dealer warranty handbook, Procedure section.

Particulary important information is distinguished in this manual by the following notations:

NOTE: A NOTE provides key information to make procedures easier or clearer.

S e
l R to the motorcycle.
URLIIERE A WARNING indicates special procedures that must be followed to avoid injury
to a motorcycle operator or person inspecting or repairing the motorcycle,

TECHNICAL PUBLICATIONS

SERVICE DIVISION
MOTORCYCLE OPERATIONS
YAMAHA MOTOR CO., LTD.



SETUP PROCEDURES




1.

Handlebar

MSPO-0708

1 Handlebar

2 Upper handlebar holder

3 | Hexagon socket bolt

d=8(0.32
@=2301(1.1

4 | Plug

A: Clean the right handlebar
end. Apply the light coat
grease.

WARNING

Proper cable and lead routing is
essential to assure safe motor-
cycle operation. REFER TO
“CABLE ROUTING".

NOTE:
The throttie cable should not be
twisted, and make certain the
throttle grip rotates on the
handlebar freely, without bind-
ing.

2.

Throttle grip

MSP0-0603

1 Throttle grip

2 Panhead screw

X |k

d=5(0.20)

A: Slip the throttle grip over
the right handlebar to the
limit and slide it back
about 2 mm {0.08 in).

WARNING

CHECK THE THROTTLE
GRIP FOR SMOOTH ACTION!




3. Front wheel

M5P0-0208

1 Front wheel 1.1:S

2 | Front wheel axle 1| % | d=15(0.59)

3 Speedometer gear unit 11 S %

4 | Collar 1| V| d=15(0.59)

5 | Flange bolt 1| %| d=281(0.32)

6 | Spring washer 1|%| d=81(0.32)

7 | Hexagon nut 1|%| d=28 (032}
A: Clean the brake disc. G: Up the wheel until the
B: Clean the front wheel axle. brake discs come up the
C: Clean the collar. calipers. Then, turn the

D: WARNING:

Take care not to put grease
on the brake disc or inner
surface of the brake pads.
If you do so, clean using a
rag dampened with a sol-
vent. Foreign material on
braking surface can cause
impaired braking action.

E: Make sure the two slots in
the wheel hub are meshed
with the two projections in
the speedometer gear unit,

F: Make sure there is an
enough gap between the
brake pads.

NOTE:
Do not depress the brake lever
when the wheel is off the
motorcycle as the brake pads
will be forced to shut.

calipers outward to the
extent of causing no ob-
stacle to wheel installation
and install the wheel,

H: Before tightening the front
wheel axle, make sure the
projection {torque stopper)
on the front fork end is
placed in the slot in the
speedometer gear unit as
shown,

I:  Tighten the pinch nut
temporarily before tighten-
ing the axle nut,

| CAUTION::
ol

Before tightening thepinch nuts,
stroke the front forks several
times to make sure of proper
fork operation. With the pinch
nuts loose, work the left fork
leg back and forth until the
proper clearances between the
disc and caliper bracket on the
front fork are obtained.

4. Front fender

Speedometer cable

1 Front fender 118
2 | Front fork brace 1185
3 | Flange bolt alv|g: Ssn?hzgél
4 | Cable holder 1|V
5 *

M5P0-0102

A: Pass the speedometer cable
through the cable holder,
Connect the speedometer

cable to speedometer gear
unit.




5. Front brake master cylinder

Front brake master

1 cylinder *
2 | Master cylinder bracket vV =
3 | Hexagon socket bolt Vv E:gﬁt?ﬁzgé}
4 | Spring washer V | d=6 (0.24)
A: Connect the brake switch WARNING:
lead to brake lever.
] Proper hose routing is essential
B: Lubricate the pivoting part ;:;:ur:;:f;nmn?:v:‘l‘;::;
of the clutch lever. ;
ROUTING",
Recommended lubricants:
Yamaha cable lube or
SAE 10W30 motor oil
C: Check the clutch lever for
smooth action.
M5SP0-1204
6. Handlebar switch (Left)
Handlebar switch
, (Left) ®
2 | Panhead screw V E:SEEI?:JEBEEI]
3 | Starter lever *
4 | Starter cable *
5 | Special washer ¥
6 | Panhead screw % E:?Dl:?ﬁzg‘.;]
7 | Plain washer % | d=6 (0.24)
A: NOTE:
REFER TO “CABLE
ROUTING",
B: Connect the clutch switch
lead to clutch lever,
M5P0-0803
7. Clutch cable
1 | Cluteh cable e
A: Lubricate the pivoting part the lever, Next, while pull-
of the clutch lever. ing the outer cable in the
direction opposite to the
Recommended lubricants: lever, release the |ever
Y amaha Cable Lube quickly while releasing it
or Motor Qil seat the outer cable into
the adjuster.
B: To install the clutch cable,
be sure to proceed as NOTE:
follows: Check the clutch lever for
a. Fully loosen the lock nut smooth action. REFER TO
on the lever holder, and  "ADJUSTMENT AND PRE-
screw in the adjuster on DELIVERY SERVICE",
the lever holder until tight,
Next, align the slit in the
adjuster and lock nut with - = Z
the slit in the lever holder. :u:;:l r?:: r:utlng S amange
M5P0-1001 b. Insert the cable end into e HEFI:H Dfrn{;nw:i;:paia-
lhE‘ lEUEI‘ hﬂlﬂ', Hl"ld hﬂﬂk HDI:’TING" E E

the outer cable end onto
the lock nut, then squeeze




8. Handlebar band

1 Handlebar band 200N
NOTE:
REFER TO “CABLE ROUT-
ING".
M5P0-1301
9. Front flasher light
Front flasher light
: (Left and right) 2|8
2 | Flange nut 2|V | d=12(047)
A: NOTE: NOTE:

®The flasher light with the REFER TO "“CABLE ROUT-
chocolate color lead —  ING",
Left side

®The flasher light with the
dark green color |lead —
Right side,

B: Pass the flasher light leads
through the  headlight
cover hole (Left and right),
and connect them to wire-
harness. The leads of
indentical colors should be
connected,

MSP0-0507

1 Headlight lens unit 1

S
V | d=5(0.20)
1 | %] L=12(0.47)

H

2 Flathead screw

A: Connect the headlight lead
to wireharness,

M5P0-1603




11. Rear flasher light

Rear flasher light

(Left and right) 3
Flange nut V | d=12(0.47)
A: NOTE:
®The flasher light lead
with the chocolate color
lead — Left side.

®The flasher light with the
dark green color lead —
Right side.

B: Connect the leads to wire-
harness., The leads of
indentical colors should be
connected.

NOTE:

REFER TO *“CABLE ROUT-

ING",

MBP0O-1704
12. Grip end
Grip end V' | Plastic
i
M5SP0-2801
13. Mirror
Mirror (Right) C
Mirror (Left) e

M5P0-1402




14, Tool kit

I
Tool kit :
~) 2
M5P0-2110
15. Battery
Battery S
Battery breather hose ®
Lid *
Panhead screw with
plain washer and spring V | d=6 (0.24)
washer
Damper C
A: Before installing the bat- NOTE:
tery, the battery breather  REFER TO "ADJUSTMENTS
pipe should be routed. AND PREDELIVERY SERV-
JCE:"
NOTE:
REFER TO "ADJUSTMENTS C: First, connect the () lead

AND PREDELIVERY SERV-

(Red color lead) to the (B

IGE: terminal,
D: Connect the (& lead
B: Before installing the bat- (Black color lead) to the
tery, charge the battery. &) terminal.
MSP0-1909
16. Carburetor cover and side cover
T
?) Caburetor cover (Right) S
Crossresess screw V | d=5(0.20)
S : Side cover (Right) S

M5P0-2401




CABLE ROUTING

Proper cable and lead routing is essential to insure
safe motorcycle operation.

Clutch cable Brake hose

Throttle cable

Handlebar switch lead (Left)

Starter cable

Handlebar switch lead (Right)

Handlebar switch

lead (Right) _ 1 Tachometer lead

Main switch

lead Handlebar switch
Brake hose / lead (Left)

Throttle cable = _ ) Flasher light lead (Right)
2
-.:%!r_ ' // Flasher light
IL i

Starter cable lead (Left)

@ £
y -
s
-
"~
.nl'. 4
L |
Ew
s
-
e
-

| [TLT

MZ:

speedometer cable:
Pass the speedometer
cable outside the
outer cover.

Speedometer
light lead

Connect the couplers
inside the outer cover.

Outer cover

Indicator light lead

Clutch cable:
Pass the clutch cable behind
the outer cover stay.

g



dwe|n
©
D [
g
(0
[ &)
O ©
dwe) o
[+ Cc O
O©)/flloc o
0o
pea| 1y61| 2usd| Sadls
i.l.“‘ll.l
HO7 =
w, \
% ...\.\.\\ e i

"AEls 102 ayl ybnoiyl speaj (100 uoiliubl ayl ssed

pea| 1ybi| sayse|) Jeay J8PUNIAD | £ «dew |,
(3327)

|'02 uoiiub)

1apuljAo g4« yiew g,

j102 uoniub|

JapuijAa i+ diew 4,

‘Japjoy ajqed ayl ybnouyl ajgeo
lalawopaads ayl ssed : iapjoy 3|qen

ajgea yoin|d

=

._lullll-l.: g
o ﬂ oF Wil r
DRy : WY e 4]
: . i _ ) s
ol P Wy i, ...:-fur,
E i
Aeja) pueisapig SNy
Py (] -
ol
LY
" (13| pue 1ybiy) (102 uoniubl
ayl uaamiaq pea| woy ayl ssed
"|102
wonubi ayl aaoge way)l 31es0)| pueg

‘siajdnod ayl Builsauuoo ey

asoy aye.g

ssauJeyalIm
ayl dwe|] :eping

"|102 uo1iubl
pue Jadwep Buneoso| ay)
ugamleq a|ged Jallels ayl sseyq



Band

Flasher relay

Pass the flasher light lead between
the frame and rear fender.

!
'-._"-..-.I'

R T
2 e ST
T

[
Gliaes

B
-
-—n:;

Cross pipe

=
s — |

White tape:

STE] Align the white tape with the
b cross pipe as shown.
17
d /
[
1
L
i
|
-
f'l #
) % ()

ﬂ\ Pass the wireharness between air

) cleaner box and battery box,

To pulser coil

e

=
Fhehas = To starter switch
"‘.f'f.'. 5 . /

Diode

J

Clamp

.

Rear flasher light lead (Left)

Rear flasher light lead (Right)

Licence light lead

Taillight lead

Locate the couplers and leads
inside the rear fender.




Handlebar switch (Right) lead

Clamp the earth lead with the
ignition coil securing screw,

After connecting the couplers, locate the
couplers behind the battery box.

Wireharness

il
“

When installing the mud guard, take care
not to pinch the leads.

Starter relay

)
To wireh 5 75, "
POeEnes Rectifier-requlator ..-""

Pass the throttle
cable under the
locating damper

o o e e o om

Sidestand switch lead

Qil level switch |ead

Starter switch lead J Pass the clutch cable through

the guide and between EX, pipe
#2 and #3.

; Pass the battery negative (—) lead

Rear i L
ear brake switch Boattary Breathsrhoss inside the battery box.
Earth lead

To A.C, generator

Clamp

Clamp the earth lead Battery

with the battery breather hose

cover securing bolt . kY
ring bo S N

Battery

Pass the battery breather
hose through the guide-
hole an the stop switch
bracket.

Rear arm —

Route it between the rear arm
cross tube and the rear arm
pivot.

e T



ADJUSTMENT AND
PREDELIVERY SERVICE

© G eO0®

i s



SIS,

M5PB.0101

. 1. Upper level 2. Lower level

A. Battery

1. Charging

The battery must be charge properly before
using for the first time. This initial charge will
prolong the life of the battery.

AT EI,

Never try to add battery electrolyte (battery
acid) to a battery that is installed on a
motorcycle. Even a skilled machanic will spill
enough acid to damage metal parts. Always
remove the battery before filling with elec-
trolyte and during charging. Always complete-
ly clean the exterior of the battery before
reinstalling.

a. Remove all filler caps from the battery,
and remove the breather hose cap at the
same time.,

NOTE:

Place the battery on a level place,

b. Cool the electrolyte down to below
30°C (86°F).

c. Pour electrolyte into each cell little by
little up to the upper level line, and leave
it for a while. When the battery fluid
permeates the plates and separators, the
fluid level begins to lower, Add
electrolyte and bring back to upper level
hne,

NOTE:

Fill the battery with diluted sulfuric acid
(electrolyte),

d. Charge the battery as required and mea-
sure the specific gravity of the fluid, Use
a battery hydrometer of the single float
type.

Specific gravity at 20°C (68°F}):
1,280

Battery capacity:
12V 12AH

e. Install the filler caps, and thoroughly
wipe off the fluid around the filler caps.
Wipe off the battery completely before
installation,

WARNING:

Battery electrolyte is poisonous and danger-
ous, causing severe burns, etc, Contains
sulfuric acid. Avoid contact with skin, eyes or
clothing.

Antidote: External — Flush with water,
Internal — Dring large quantities of water or
milk. Follow with milk of magnesia, beaten
egg, or vegetable oil. Call physician immedi-
ately.

Eyes: Flush with water for 15 minutes and
get prompt medical attention. Batteries
produce explosive gases. Keep sparks, flame,
cigarettes, etc,, away. Ventilate when charging
or using in enclosed space. Always shield eyes
when working near batteries.

KEEP OUT OF REACH OF CHILDREN,

2. Installation
a. The breather pipe should be connected
and routed properly,

Proper cable and lead routing is essential to
assure safe motorcycle operation. REFER TO
“CABLE ROUTING",

b. Make sure the main switch is turned off,
and install the battery in the battery
box.

c. Connect the positive lead first, and then
connect the negative lead.

'CAUTION: .

Make sure battery lead are connected proper-
ly. Reversing leads can seriously damage the
electrical system,

® - -

1)
. M5P1-0201

1. Drain screw

B. Fuel draining

1. Putarag under the carburetor drain hose
50 fuel does not contact the crankcase.

2. Loosen the four drain screws and drain
the standing fuel.,

WARNING:

FUEL IS HIGHLY FLAMMARBLE:

® Always turn off the engine when draining.

® Take care not to spill any fuel on the engine
or exhaust pipe(s)/muffler(s) when draining.

®Never drain fuel while smoking or in the
vicinity of an open flame.

3. Retighten the four drain screws securely.

S



M4P1-0101

1. Level window 2. Maximum mark

3. Minimum mark

C. Engine oil level check
1. Check

a. Place the motorcycle on the centerstand.

Warm up the engine for several minutes.

NOTE:

2. Adjust
a. To increase oil level, add the oil to
proper level.

Be sure the motorcycle is positioned straight
up when checking the oil level; a slight tilt
toward the side can produce false readings.

b. With the engine stopped, check the oil
level through the level window located at
the right side crankcase cover.

NOTE:

Wait a few minutes until the oil level settles
before checking.

Recommended oil:
YAMALUBE 4-cycle oil or
SAE 20W40 Type SE motor oil
30°F 40°F 50°F BO°F
s - SAE 20W40 type
SE motor oil

= -] SAE 10W30 type
SE motor oil

0°C.. 5°C 10°C 18°C
Oil capacity |Periodic oil change):
2.2L (1.91mp qt, 2.3 US qt)

M5P2-0402

1. Throttle stop screw

D. Idle speed

1. Check

a. Start the engine and warm it up for a
few minutes,

b. Check the engine idle speed by using a
tachometer,

Standard idle speed:
1,300 r/min

2. Adijust

® Turning the throttle stop screw in {Clock-

wise) = Engine speed increases,
® Turning the throttle stop screw out (Coun-
terclockwise) =+ Engine speed decreases.

M5P2-0101

a. Free play

M5P2-0103

1. Adjuster 2. Locknut

E. Throttle grip free play
1. Check

Free play:
2~5mm (0.08 ~0.20in)

2. Adjust

NOTE:

Before adjusting the throttle cable free play,
the engine idling speed should be adjusted.

a. Loosen the locknut,

b. Turn the adjuster in or out until the
correct free play is obtained.

c. Tighten the locknut,

M5P2-0201

F. Front brake lever free play
1. Check:

Free play:
2~5mm (0.08 ~0.20in)

1. Adjuster 2. Locknut

a. Free play

2. Adjust
a. Loosen the locknut.
b. Turn the adjuster in or out until the
correct free play is obtained.
c. Tighten the locknut.

NOTE:

Make sure the brake is working properly.

M

WARNING:

A soft or snongy feeling in the brake lever can
indicate the presence of air in the brake
system, This air must be removed by bleeding
the brake system before the motorcycle is
operated. Air in the system will result in
greatly diminished braking capability and can
result in loss of control and an accident.
Inspect and bleed the system if necessary.




. 1. Adjuster 2, Locknut a. Free play

M5P2-0501

G. Clutch lever free play

1. Check
Free play:
2~3 mm (0.08 ~0.12 in)
2. Adjust

a. Loosen the locknut.

b. Turn the adjuster in or out until the
carrect free play is obtained.

c. Tighten the locknut,

o

M5P2-0302

H. Rear brake pedal position
1. Check

Brake pedal position:
15 mm (0.6 in)

2,  Adjust
a. Loosen the locknut,
b. Turn the adjuster in or out until the
correct pedal position is obtained,

a. Pedal position c. Tighten the locknut,
I. Rear brake pedal free play
1. Check
@ = F Free play:
5_‘“‘ L® 20 ~30 mm (0.8 ~ 1.2 in)
w e 2. Adjust
a. Turn the adjuster in or out until the
MEPO.0401 correct free play is obtained.
a. Free play
M5P2-0402

1:

Adjuster

M5P2-0601

1.

“LOWER" level

J. Brake fluid level

Check

a. Make sure the master cylinder top is
horizontal by turning the handlebar.

b. The brake fluid level is satisfactory if it
15 over the “"LOWER' level.

2. Adjust

Add the proper brake fluid until master
cylinder reservoir is full.

Recommended brake fluid:
DOT #3

WARNING:

®Use only designated quality brake fluid to
avoid poor brake performance.

®Refill with same type and brand of brake
fluid; mixing fluids could result in poor
brake performance.

® Be sure that water or other contaminants do
not enter master cylinder when refilling.

®Clean up spilled fluid immediately to avoid
erosion of painted surfaces or plastic parts.

NOTE:
Check the operation of the brake after refill-
ing with the brake fluid.

= oAl



M5P2-1001

1. Bleed screw 2, Transparent hose

M5P2-1002

1. Bleed screww 2. Transparent hose

K. Bleeding the brake system

WARNING:

Bleed the brake system if:

® The system has been disassembled.

® A brake hose has been loosened or removed.
® The brake fluid is very low.

® The brake operation is faulty.

A dangerous loss of braking performance may
occur if the brake system is not properly bled.

Air bleeding steps:

a. Add proper brake fluid to the reservoir.

b. Install reservair tank cap.

Be careful not to spill any fluid or allow
the reservoir to over flow.

c. Connect the clear plastic tube (4.5 mm,
0.18 in inside dia.) tightly to the caliper
bleed screw 1.

d. Place the other end of the tube into a
container.

e. Slowly apply the brake lever or pedal
several times,

f. Pull the lever in or push down on the
pedal, Hold the lever or pedal in position.

g. Loosen the bleed screw and allow the
lever or pedal to travel towards its limit,

h. Tighten the bleed screw when the lever
or pedal limit has been reached: then
release the lever or pedal.

i. Repeat steps (e) to (h) until all of the air
bubbles have been removed from the
system,

NOTE:
If bleeding is difficult, it may be necessary to
let the brake fluid system stabilize for a few
hours. Repeat the bleeding procedure when
the tiny bubbles in system have disappeared,

j. Add brake fluid until the reservoir is full,

WARNING:

Check the operation of the brake after bleed-
ing the brake system,

e O 10 T
LS T T l @

a. Chain slack

}@
QT
|$| :*-g_,r
1. Adjuster 2. Locknut

3. Mark for alignment

L. Drive chain slack
1. Check

NOTE:
Before checking the drive chain slack, rotate
the rear wheel several turns and check slack at
several points to find the tightest point.
Check the chain slack with the rear wheel in
this ““tightest’” position,

a. Place the motorcycle on the centerstand.
b. Check the chain slack,

Chain slack:
20 ~30 mm (0.8 ~1.2 in)

Too small chain slack will overload the engine

and other vital parts: keep the slack within
the specified limits.

NOTE:

Be sure the motorcycle is positioned straight
up without an operator on it when checking
the chain slack.

2. Adjust

a. Loosen the rear brake adjuster.

b. Remove the cotter pin and loosen the
rear wheel axle nut.

c. Turmm each adjuster exactly the same
amount to maintain correct axle align-
ment. (There are marks on each side of
swingarm and on each chain adjuster.)
Tighten the rock nut.

e. Tighten the rear axle nut.

Axle nut torgue:
105 Nm (10.5 m+kq, 75 ft«Ib)

f. Insert the cotter pin.

~—- 16 —




1.

Brake light switch

Check

Proper adjustment is achieved when the
brake light comes on just before the
brake begins to take effect.

Adjust

Turn the adjuster in or out until the ad-
justment is suitable.

1. Spring preload adjuster
a, Standard position

—_—
"

Rear shock absorber
Check

Spring preload (STD setting):
1-2"

Damping adjustment (STD setting):
.l'l-E-ll'

Adjust

Spring preload

Turn the adjuster in or out until the
spring preload position is '2"",

1. Horizontal adjusting screw

2. Vertical adjusting screw

Headlight beam adjustment

Horizontal adjustment

Loosen the adjusting screw beneath the
headlight body.

Adjust horizontally by moving the head-
light body. When proper adjustment is
achieved, retighten the adjusting screw.
Vertical adjustment

Loosen the adjusting screw beneath the
headlight body.

Adjust vertically by moving the head-
light body. When proper adjustment is
achieved, retighten the adjusting screw.

— 1] =




SERVICE DATA

APPENDICES

Y X600S/SC

|dling engine speed:

1,000 = 500 r/min

Type
Gap

Spark plug:

Fuel:

Recommended fuel
Fuel tank capacity Total:

Reserve:

DBEA (N.G.K.), X24ESU (N.D.)
0.6 ~ 0.7 mm (0.024 ~ 0.028 in)

Regular gasoline

12 L (2.6 Imp gal, 3.2 US gal)
2.5 L (0.5 Imp gal, 0.7 US gal)

Valve clearance {Cold):

Tire pressure 160 kg (353 Ib)*

IN 0.11~0.15 mm (0.004 ~ 0.006 in)
EX 0.26 ~ 0.30 mm (0.010 ~ 0.012 in)
Front Rear
3 177 kPa 196 kPa
Up to 90 kg (198 Ib) load (1.8 kg/cm?, 26 psi) (2,0 kg/cm?, 28 psi)
90 kg (198 Ib) ~ Maximum load 196 kPa 226 kPa
(2.0 kg/cm?, 28 psi) (2.3 kg/cm?, 32 psi)
. T 196 kPa 226 kPa
High speed riding (2.0 kg/cm?, 28 psi) (2.3 kg/cm?, 32 psi)

* Load is the total weight of cargo, rider passenger, and accessories.

STANDARD EQUIPMENT

No. Part name Q'ty
1 Owner’s manual 1
2 Owner’s tool kit* 1

* OWNERS TOOL KIT

No. Part name Q'ty

Owner’s tool bag

Spanner (8 — 10)

Spanner (10 — 12)

Spanner (14 — 17)

Spark plug wrench

Screwdriver grip

NI A WIN| -

Screwdriver bit (Phillips head)

Screwdriver bit

oo

(Phillips head-slotted head)

9 Pliers

10 | Hexagon wrench

11 Hexagon wrench

12 Special spanner

13 Special spanner

14 Spanner handle

Q=




TIGHTENING TORQUE

Tightening torque

Part to be tightened Thread size
Nm m- kg ft-1b
Engine:
Spark plug - 17:5 1.75 12.5
Engine oil drain bolt — 43 4.3 31
Chassis:

Front wheel axle M14 x 1.5 105 10,5 715
Front wheel axle holder M8 x 1.2b5 20 2.0 14
Front fender and front fork M6 x 1.0 80 8.0 58
Handle crown and inner tube M8 x 1.25 20 2.0 14
Handle crown and steering shaft M14 x 1.25 54 5.4 39
Steering shaft and ring nut (Refer to NOTE) M25x 1.0 38 3.8 27
Caliper and front fork M10 x 1.25 35 3.5 25
Brake disc and wheel| M10 x 1.25 20 2,0 14
Master cylinder and master cylinder bracket M6 x 1.0 8 0.8 5.8
Master cylinder and master cylinder cap M5 x 0.8 2 0.2 1.4
Caliper and bleed screw M8 x 1.25 6 0.6 4.3
Brake hose M10 x 1.25 26 2.6 19
Handlebar upper holder M8 x 1.25 20 2.0 14
Engine mounting: ~Front upper M10 x 1.25 42 4.2 30
Front under M10 x 1.25 42 4,2 30

Rear M12 x 1.25 70 7.0 50

Engine stay and frame M8 x 1.25 20 2.0 14
Muffler bracket and frame M10 x 1.25 42 4.2 30
Footrest M12 x 1.25 70 7.0 50
Brake pedal and brake shaft M6 x 1.0 9 0.9 6.5
Pivot axle and locknut M14 x 1.5 90 9.0 65
Rear shock absorber and frame M8 x 1.25 20 2.0 14
Rear shock absorber and rear arm M10 x 1.25 29 2.9 21
Tention bar and rear arm M8 x 1.25 20 2.0 14
Tention bar and brake shoe plate M8 x 1.25 20 2.0 14
Rear wheel axle and nut M14 x 1.5 106 10.6 75
Sproket and clutch hub M8 x 1.25 32 32 23

NOTE:
After torquing the steering shaft and ring nut, adjust them for smooth movement of the handlebar.




YAMAHA MOTOR CO.,LTD.




	Front Cover
	Symbols Used
	Forward
	01. Setup Procedures
	02. Handlebars and Grips
	03. Front Wheel / Front Fender
	04. Master Cylinder / Left Handlebar Switch / Clutch Lever
	05. Handlebar Band / Headlight / Front Flashers
	06. Rear Flashers / Grip Ends / Mirrors
	07. Tool Kit / Battery / Side Covers
	08. Cable Routing
	09. Side View Diagram
	10. Top View Diagram
	11. Side View Diagram
	12. Adjustment and Predelivery Service
	13. Battery / Fuel Draining
	14. Oil Level Check / Idle, Throttle, and Front Brake Adjustment
	15. Clutch Lever and Brake Pedal Adjustment / Front Brake Fluid Level
	16. Bleeding Brakes / Drive Chain Adjustment
	17. Brake Light Switch / Rear Shock Absorber / Headlight Adjustment
	18. Service Data / Standard Equipment / Owners Tool Kit
	19. Torque Specifications
	Back Cover

